
 

MADE IN VIET NAM Page 1 / 1

1

3

2

4

1

NO.                DESCRIPTION               Q'TY               DRAWING
               PARTS LIST

2

3

HEADBOARD

LEFT LEG

RIGHT LEG

               1PC

               1PC

4

               1PC

               1PC          STRETCHER

 LOCK WASHER ∅5/16"

FLAT WASHER ∅5/16"*19*2mm

BOLT ∅5/16"-18*1-3/8"

NO.                Q'TY               HARDWARE LIST

B

               2 PCS

               2 PCS

               2 PCS

A

 ALLEN WRENCH 5mm                1PC

 LOCK WASHER ∅5/16"

FLAT WASHER ∅5/16"*19*2mm

BOLT ∅5/16"-18*2"                6 PCS

             6 PCS

               6 PCS

C

STEP 1

STEP 2



MADE IN VIET NAM Page 1 / 1

STEP 1

Thread Stopper

Leveler

STEP 3

3

 LOCK WASHER ∅5/16"

FLAT WASHER ∅5/16"*16*2mm

BOLT ∅5/16"-18*3-1/2"

1

NO.                DESCRIPTION               Q'TY               DRAWING

NO.                Q'TY               HARDWARE LIST

               PARTS LIST

2

3

A

B

C

D

               8 PCS

               8 PCS

               8 PCS

HEADBOARD

SIDE RAIL

               1PC

               1PC

4

               2PCS

5

FOOTBOARD

               4PCS

               4PCS

SLAT

SUPPORT LEG

               8PCSHEX NUT ∅5/16"

OPEN WRENCH ∅5/16"

 SCREW M4 x 25mm

E

F

               1PC

               8PCS

STEP 2


	902- bed Model (1)
	902- bed Model (1)

